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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

51.2 MAXIMUM PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHzZ BANDWIDTH
RESULT: Pass

5.1.5 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.6 20DB BANDWIDTH
RESULT: Pass

5.1.7 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.9 TIME oF OCCUPANCY
RESULT: Pass

5.1.10 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Test Results of Bluetooth 3.0 of Conducted Testing
Appendix B: Test Results of Bluetooth 3.0 of Radiated Testing

2 Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Material Port Keyuan Rd., Science & Industry Park, Nanshan Shenzhen,
518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A-2

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Accurate Technology Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S ESPI3 100396/003 09.01.2017
Spectrum Analyzer Agilent E7405A MY45115511 09.01.2017
Temp. & Humid. Gongwen HSD-500 0109 09.01.2017
Chamber
Radiated Emission & Spurious Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S FSV40 101495 01.01.2017
Test Receiver R&S ESCS30 100307 01.01.2017
Bilog Antenna Schwarzbeck VULB9163 9163-323 01.01.2017
Loop Antenna Schwarzbeck FMZB1516 1516131 01.01.2017
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 01.01.2017
Horn Antenna Schwarzbeck BBHA9170 9170-359 01.01.2017
RE Switenng Compliance RSU-M2 38322 01.01.2017
Pre-Amplifier R&S CBzg_%llg% 3791 01.01.2017
50 Coaxial Switch Anritsu Corp MP59B 6200506474 01.01.2017
RF Coaxial Cable SUHNER N-3m No.8 01.01.2017
RF Coaxial Cable RESENBERGER N-3.5m No.9 01.01.2017
RF Coaxial Cable SUHNER N-6m No.10 01.01.2017
RF Coaxial Cable RESENBERGER N-12m No.11 01.01.2017
50_ Coaxial Switch Anritsu Corp MP59B 6200283933 01.01.2017




A TUVRheinland®

Produkte

Products

Prifbericht - Nr.: 17058023 001 Seite 7 von 29
Test Report No. Page 7 of 29

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Iltem Extended Uncertainty
Radiated Emission (9kHz-30MHz) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
Radiated Emission (30-1000MHz) Field strength (dBuV/m) U=4.42dB, k=2, 0=95%
Radiated Emission (above 1000MHz) | Field strength (dBuV/m) U=4.06dB, k=2, 0=95%
Radio Spectrum +0.60 dB

Ambient Temperature 25°C

Relative Humidity 56 %

Atmospheric Pressure 101 kPa

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file
for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. Test facility located at F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan Shenzhen, 518057, P.R. China is listed on the US
Federal Communications Commission list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a Bluetooth remote shutter device. It supports Bluetooth 3.0 wireless technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment Bluetooth remote shutter
Type Designation NS-MTRIBT10

FCC ID MV3-MTRIBT10

IC 9029A-MTRIBT10(HVIN: NS-MTRIBT10)
Operating Frequency 2402-2480 MHz
Operating Temperature Range -5°C ~+55°C
Operating Voltage DC 3.0V via button cell
Testing Voltage DC 3.0V via button cell
Type of Modulation GFSK

Channel Number 79 channels

Channel Separation 1MHz

Wireless Technology Bluetooth 3.0

Antenna Type PCB Antenna

Antenna Gain -1.60 dBi
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Table 3: RF Channel and Frequency of Bluetooth

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)

00 2402.00 20 2422.00 40 2442.00 60 2462.00
01 2403.00 21 2423.00 41 2443.00 61 2463.00
02 2404.00 22 2424.00 42 2444.00 62 2464.00
03 2405.00 23 2425.00 43 2445.00 63 2465.00
04 2406.00 24 2426.00 44 2446.00 64 2466.00
05 2407.00 25 2427.00 45 2447.00 65 2467.00
06 2408.00 26 2428.00 46 2448.00 66 2468.00
07 2409.00 27 2429.00 47 2449.00 67 2469.00
08 2410.00 28 2430.00 48 2450.00 68 2470.00
09 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00 / /
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Table 4: Frequency Hopping Information

Technical Specification Description

Hereby we declare that the maximum frequency of this device
is: 2402-2480MHz. This is according the Bluetooth Core
Hopping Range Specification V3.0 for devices which will be operated in the
USA. This was checked during the Bluetooth Qualification tests
(Test Case: TRM/CA/O4-E).

Example of a 79 hopping sequence in data mode:

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,

The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the other
one is the slave. The master determines the hopping sequence.
The slave follows this sequence. Both devices shift between
RX and TX time slot according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the beginning of
the connection. The master adapts its hopping frequency and
Receiver input bandwidth its TX/RX timing according to the packet type of thg connection.

Also the slave of the connection will use these settings.
Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the master of
the connection will be followed in any case.

That means a repeated packet will not be send on the same
frequency, it is send on the next frequency of the hopping
sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Bluetooth transmitting mode
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
B. On, Transmitting on Hopping channel
On, Bluetooth connecting mode
D. Off
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3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Block Diagram
- FCC/IC Label and Location Info - Operation Description
- Parts List - Photo Document

- Schematics - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 and ANSI C63.4: 2014

According to clause 3.1, all tests were performed on model NS-MTRIBT10 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 5: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Rating
iPhone 6 Apple MG4J2 CH/A | FI7NTK2QG5MV N/A
Notebook PC Lenovo ThinkPad X240 N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Ant. Tower fodm

Variable
EUT& L 3m
Support Unjts ' .

Turn Table

Ground Plane

Test Receiver

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)

Ant. Tower 1:4m
Variable
EUT& S 3m e
Support Unjts ' :
Turn Table
15m
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|
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Test Receiver
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Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen Clause 6.7

According to the manufacturer declared, the EUT has an internal antenna, the directional gain of
antenna is -1.60 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Maximum Peak Conducted Output Power

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(b)(1)
RSS-247 Clause 5.4(2)
ANSI C63.10: 2013

< 0.125 Watts
Shielded Room

14.03.2016

DC 3.0V via button cell
Al

Low / Middle / High
25°C

56 %

101 kPa

Table 6: Test Result of Maximum Peak Conducted Output Power

Pass

Channel Measured Peak Output Power Limit
Test Mode Frequency (W)
(MHz) (dBm) (W)
2402 1.48 0.00141
GFSK 2441 1.36 0.00137 <0.125
2480 0.88 0.00122
Maximum Measured Value 1.48 0.00141 /

Note: The cable loss is taken into account in results.

For the measurement records, refer to the appendix A.
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5.1.3 99% Bandwidth

RESULT: Pass

Test Specification

Test standard : RSS-Gen Clause 6.6
Basic standard : ANSI C63.10: 2013
Kind of test site . Shielded Room

Test Setup

Date of testing : 14.03.2016

Input voltage : DC 3.0V via button cell
Operation mode Al

Test channel . Low/ Middle / High
Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure : 101 kPa

Table 7: Test Result of 99% Bandwidth

Test Mode F(r:ehqetjnennec!y 99% %?SS)Width I(_klmzlg
(MHz)
2402 976.84
GFSK 2441 972.50 /
2480 972.50
Maximum Measured Value 976.84 /
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5.1.4 Conducted Spurious Emissions Measured in 100 kHz Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(d)
RSS-247 Clause 5.5
Basic standard : ANSI C63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site :  Shielded Room

Test Setup

Date of testing . 14.03.2016

Input voltage . DC 3.0V via button cell
Operation mode Al

Test channel :  Low/ Middle / High
Ambient temperature : 25°C

Relative humidity . 56 %

Atmospheric pressure . 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to following test
plot, and compliance is achieved as well.

For the measurement records, refer to the appendix A.
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5.1.5 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCC Part 15.247(d) & FCC Part 15.205
RSS-247 Clause 3.3

Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
RSS-Gen Table 4 & Table 5

Kind of test site : 3m Semi-anechoic Chamber & 3m Full-anechoic Chamber

Test Setup

Date of testing . 16.03.2016

Input voltage . DC 3.0V via button cell

Operation mode Al

Test channel :  Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure . 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the attitude that
maximizes the emissions. After that the EUT was manually handled to find the orientation that has the
maximum emission, which is the orientation shown in the test set-up photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For the measurement records, refer to the appendix B.
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5.1.6 20dB Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(a)(1)
RSS-247 Clause 5.1(1)

Basic standard : ANSI C63.10: 2013

Kind of test site . Shielded Room

Test Setup

Date of testing : 14.03.2016

Input voltage : DC 3.0V via button cell

Operation mode Al

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 8: Test Result of 20dB Bandwidth

Channel 20dB 2/3 of 20dB Limit
Test Mode Frequency Bandwidth Bandwidth (MH2)
(MHz) (kHz) (kHz)
2402 916.10 610.733
GFSK 2441 911.70 607.800 /
2480 916.10 610.733
Maximum Measured Value 916.10 610.733 /

For the measurement records, refer to the appendix A.
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5.1.7 Carrier Frequency Separation

RESULT: Pass

Test Specification

Test standard : FCC Part 15.247(a)(1)
RSS-247 Clause 5.1(2)

Basic standard : ANSI C63.10: 2013

Limits . 2 25kHz or 2/3 of 20dB bandwidth, whichever is greater

Kind of test site . Shielded Room

Test Setup

Date of testing : 14.03.2016

Input voltage . DC 3.0V via button cell

Operation mode . B

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 9: Test Result of Carrier Frequency Separation

Channel Measured
Channel Limit
Channel Frequency . Result
Separation (kHz)
k) (KH2)
Low Channel 2402
1002.9 Pass
Adjacency Channel 2403
Middle Channel 2441
- 1002.9 > 25kHz or 2/_3 cr)]f 20dB Pass
Adjacency Channel 2442 bandwidt
High Channel 2480
- 1002.9 Pass
Adjacency Channel 2479

Note:
The limit is maximum 2/3 of the 20 dB bandwidth: 610.733 KHz.

For the measurement records, refer to the appendix A.
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5.1.8 Number of Hopping Frequency

RESULT:

Test Specification

Test standard

Basic standard
Limits
Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

ANSI C63.10: 2013

> 15 non-overlapping channels
Shielded Room

14.03.2016

DC 3.0V via button cell
B

25°C

56 %

101 kPa

Table 10: Test Result of Number of Hopping Frequency

Frequency Range HEEEUIED QCuha:nt:;tZlof LCERI Limit Result
2402 to 2480 MHz 79 >15 Pass

For the measurement records, refer to the appendix A.
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5.1.9 Time of Occupancy

RESULT:

Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
RSS-247 Clause 5.1(4)

Basic standard : ANSI C63.10: 2013

Limits : <04s

Kind of test site . Shielded Room

Test Setup

Date of testing : 14.03.2016

Input voltage . DC 3.0V via button cell

Operation mode . B

Test channel . Low/ Middle / High

Ambient temperature : 25°C

Relative humidity : 56 %

Atmospheric pressure : 101 kPa

Table 11: Test Result of Time of Occupancy

Channel Data Mode Puls(r(;\év)idth Dv'\cgl??iunr]z(gs) Li(?)it Result
DH1 0.442 0.141
Low Channel DH3 1.710 0.274
DH5 2.978 0.318
DH1 0.435 0.139
Middle Channel DH3 1.710 0.274 <0.4s Pass
DH5 2.957 0.315
DH1 0.435 0.139
High Channel DH3 1.710 0.274
DH5 2.957 0.315
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds

For the measurement records, refer to the appendix A.

Pass
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5.1.10 Radiated Emission

RESULT:

Test Specification

Test standard

Basic standard
Frequency range
Classification

Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.109(a)

ICES-003

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)

ICES-003 Table 5 & Table 7

3m Semi-anechoic Chamber & 3m Full-anechoic Chamber

16.03.2016

DC 3.0V via button cell
C

Not connected

23°C

48 %

101 kPa

For the measurement records, refer to the appendix B.
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test Specification
Test standard . FCC KDB Publication 447498 v06
RSS-102 Issue 5 March 2015

Measurement Record:
The minimum distance for the EUT is less than 5mm.

Since maximum peak output power of the transmitter is 1.48 dBm = 1.41 mW <10 mW.

Hence the EUT is excluded from SAR evaluation according to FCC KDB Publication 447498 D01 General
RF Exposure Guidance v06.

The maximum peak output power of the transmitter is 1.48 mW (0.00141 dBm), which is far below the SAR
exclusion threshold level 4 mW=6.02 dBm.

Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to clause 2.5.1 of
RSS-102 Issue 5.
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7 Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Testing

mEmy @8
i [
(=T

Photograph 2: Set-up for Radiated Spurious Emission (9kHz ~ 30MHz)
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Photograph 3: Set-up for Radiated Spurious Emission (30MHz~1GHz)

|

Photograph 4: Set-up for Radiated Spurious Emission (1GHz ~ 18GHz)
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Photograph 5: Set-up for Radiated Spurious Emission (18GHz ~ 26GHz)

Photograph 6: Set-up for Radiated Emission (30MHz ~ 1GHz)
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Photograph 7: Set-up for Radiated Emission (1GHz ~ 6GHz)
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Appendix A.1: Maximum Peak Conducted Output Power

GFSK Mode
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Spectrum n%: |
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Appendix A.2: 99% Bandwidth

GFSK Mode
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Spectrum
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Appendix A.3: Conducted Spurious Emissions Measured in 100 kHz Bandwidth

GFSK Mode
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Spectrum :%:1 |
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GFSK Mode, Band Edge
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Spectrum n%: |
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Appendix A.4: 20dB Bandwidth
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Spectrum
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TUVRheinland®

Appendix A.5: Carrier Frequency Separation

Hopping Mode
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Spectrum
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-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 2.479 GHz 691 pts

Span 3.0 MHz

Marker

Type | Ref | Tre | ¥-value | ¥-value |  Function |

Function Result |

M1 1 2.4790087 GHz 0.97 dBrm
D2 1 -1.0028 MHz 0.01 dB
03 1 1.0072 MHz -0.05 db

M1
M1

j ]

Date: 14.MAR.2016 15:11:45

Appendix A.6: Number of Hopping Frequency

Hopping Mode

Spectrum
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Ref Level 20.00 dBm @ RBW 100 kHz

j& Att 40 dB. SWT 1.1 ms @ VYBW 300 kHz Mode Auto Sweep
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EALLUAE G LR DAL R (AR U

|
|
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|
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j

Date: 14.MAR.2016 15:14:11




Produkte
Products

Appendix A
17058023 001
Page 11 of 15

TUVRheinland®

Appendix A.7: Time of Occupancy

GFSK Mode, DH1

Date: 14.MAR.2016 15:30:58

Spectrum n?l
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40 dB & SWT S5 ms @ VBW 3 MHz
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@1A4PF Clrw
D2[1] 2.35dB
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-20 dBm
-30 dBm
-40 dBm
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" f
CF 2.402 GHz 691 pts 500.0 ps/
j v

Spectrum n?l
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40 dB @ SWT S ms @ YBW 3 MHz
SiGL
@14P Clrw
D2[1] -1.41 dB
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10 dBm M1[1] -45.46 dBm
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-10 qem
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-30 dBm
-40 dBm L
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Brn—j “
CF 2.441 GHz 691 pts 500.0 ps/
j v

Date: 14.MAR.2016 15:30:14
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Spectrum n%:[ l

Ref Level 20.00 dBm ® RBW 1 MHz
Att 40 dB @ SWT S ms @ YBW 3 MHz
SGL
@1AP Clrw
D2[1] 2.19 dB
434.78 ps
10 dBm M1[1] -47.67 dBm
2.74638 ms
0 dBr Frm = =y f—==m

|l||l
CF 2.48 GHz 691 pts

I o

Date: 14.MAR.2016 15:29:31

500.0 ps/

GFSK Mode, DH3

Spectrum :%1 I

Ref Level 20.00 dBm @ RBW 1 MHz

Att 40 dB & SWT 10 ms & VYBW 3 MHz
SGL

@1A4PF Clrw

D2[1] -0.75dB
1.7101 ms

10 dBm M1[1] -46.03 dBm
5.2319 ms

0 fiEm

-1p dBm

-2p dBm

-3p dem

-40 dBm

L]

dBm—j

dBm—j

dBm

GF 2.402 GHz 691 pts

I w

Date: 14.MAR.2016 15:33:20

1.0 ms/
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Spectrum 9 né'l
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40 dB & SWT 10 ms & VYBW 3 MHz
SGL
@1AP Clrw
D2[1] -1.29dB
1.7101 ms
10 dBm M1[1] -45.16 dBm
5.3478 ms
0 difm
-10|dBm
-20|[dBm
-30|dBm
[0
CF 2.441 GHz 691 pts 1.0 ms/
j w

Date: 14.MAR.2016 15:34:39

Spectrum n?l
Ref Level 20.00 dBm @ RBW 1 MHz
Att 40 dB @ SWT 10 ms & VBW 3 MHz
SiGL
@14P Clrw
D2[1] -2.47 dB
1.7101 ms
10 dBm M1[1] -45.57 dBm
5.3188 ms
O dpr
-10/dBm
-20|dBm
-30/dBm
1
F
CF 2.48 GHz 691 pts 1.0 ms/
j v

Date: 14.MAR.2016 15:35:15
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GFSK Mode, DH5

Spectrum -

&

Ref Level 20.00 dém

SGL

& RBW 1 MHz

Att 40 dB @ SWT 15ms @ YBW 3 MHz

@1AP Clrw

10 dBm
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Date: 14.MAR.2016 15:47:45

Spectrum A
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Date: 14.MAR.2016 15:48:21
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Spectrum i = l

Ref Level 20.00 dBm @ RBW 1 MHz
Att 40 dB @ SWT 15 ms & VYBW 3 MHz
SGL

@1AP Clrw

D2[1] 1.73 dB
2.9565 ms
1[1] -46.75 dBm
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Date: 14.MAR.2016 15:48:51
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Appendix B

Test Results of Bluetooth 3.0 of Radiated Testing

APPENDIX B.1: TEST PLOTS OF RADIATED SPURIOUS EMISSION .......cceiteuirennereneenncrenceenscrenceenseresesnsessssssnsessssssnsessnsesns 2
OKHZ = BOIMIHZ........ .ottt e e e e ettt e e e e e e e e eabaaeseee e e e s baa e s ees s e s s b aeeessessaaaaaeeessssssnanseessssstnnnaeeeesssssrnnnaeeeeseses 2
BOIMIHZ - IGHZ ...ttt ettt e e e e et e e et e eeeee et e aa b aeeeessasaaa e eeessessnaannaesssesssannnseessssssnnnnnseesrsssrnnnnneens 11
i c] o A R ] . Ot 17
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APPENDIX B.2: TEST PLOTS OF BAND EDGE (RADIATED) ......ccceeeeieerrrisssssssssssssssssssssssssssssssnsssssssssssssssssnsssssssssssssnsssnsnnes 29
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Appendix B.1: Test Plots of Radiated Spurious Emission

9KHz - 30MHz

ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

Lavsl [dEpitim]
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Bod&sB8E
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

Level [dBp4im]
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

Level [dBp4im]
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

Level [dBp4im]
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

Level [dBpAM)
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

SCAN TABLE: "LFRE Fin"

equenc qLdrs
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

Level [dBp4im]
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

SCAN TABLE: "LFRE Fin"

Level [dBp4/m]
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

SCAN TABLE: "LFRE Fin"

Level [dBp4im]
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30MHz - 1GHz
& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen, P.R China Fax +88-0755-26503396
Job No.: Igwade #1151 Polarization.  Horizontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp( ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2402MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
700 dbuV/m :
T T T I T T B H T i
60
50
— |
40 :
= e
n*‘k \/ﬁ www
e, i A L by
m s ‘ WW‘, 'L ...............................
0.0
30000 40 50 &0 70 &0 400 500 BO0 700 10000 MHz
Freq Reading Factor Result Limit Height | Degree
g (MHz2) | @Buvim) | (@B) | (@uvim) | (aBuvim) | (aB) | P | temi | (aeg) | Reme
1 171.3925| 36.16 -13.41 2275 4350 |-20.75 QP
2 2358163 3644 <10.89 25.55 4600 |-2045| QP
3 955.4380| 2482 229 2711 4600 |-18.89] QP

Page: 1 Jiveww atc-l m
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c £1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1152 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2402MHz Distance: 3m

Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd

Note:

700  dbuV/m
Bmitt:

&0

mn

00 | |
anmo 40 50 B 70 80 W00 00 S0 800 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na (MHz) | @Buvim) | (@B) | (@Buvim) | (@Buvim) | (aB) | P | (i | (gog) | Rem™
1 341561| 27.58 932 | 1826 4000 |-21.74] QP
2 3617138| 2574 760 | 1814 2600 |-27.86] QP
3 830 4002| 2435 054 | 2488 2600 |-2111] aP

Page: 1 hitp:/Aeww atc-lab com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
JobNo.: Igwade #1153 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2441MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
700  dbuV/m
I O T SRS ) H 3 H it
60
50
z |
“n
0 W‘
WJA&?#
y \WM\“M M"“H\MJW
n DEEpOT e .l S "AW
0.0 ‘ ‘
0000 40 50 &0 70 &0 00 400 580 KO0 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na (MHz) | @Buvim) | (@B) | (@Buvim) | (aBuvim) | (aB) | P | (i | (gog) | Rem™
1 31.2893| 26.05 -8.45 17.60 4000 |-2240( QP
2 453402{ 2510 <11.88 13.22 4000 |-26.78| QP
3 5786698 2516 3.13 2203 4600 |-2397| QP

Page:1 hitp://www atc-lab com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1154 Polarization.  Horizontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2441MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
700  dbuV/m
I T T B H H 3 H T et |
60
50
3.9
“n
0 A
; i
Pt L, W |
e Moy
L 1] ISR e MM _,,"A.',’ J-
0.0
0000 40 50 60 70 &0 00 400 580 GO0 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na (MHz) | @Buvim) | (@B) | (@Buvim) | (aBuvim) | (aB) | P | (i | (gog) | Rem™
1 180.0165| 29.20 -13.24 15.96 4350 |[-27.54| QP
2 2399874] 2805 <10.73 17.32 4600 |-2868| QP
3 830.4002| 2456 054 25.10 4600 |-20.80( QP
Page: 1 hitp:/Aeww atc-lab com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
JobNo.: Igwade #1155 Polarization.  Horizontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2480MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note.
700  d0uV/m
T ; S TS S H H 3 H "l — |
60
50
i |
“n
30
s o il
H A-JW v
: > !
N”\"M-. >4 MN’W'AW "‘.yr‘/‘ A : '
00 : |
30000 40 50 G0 70 20 ) ) 300 00 500 KOO 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na MHz) | @Buvim) | (@B) | (@Buvim) | (@Buvim) | (aB) | P | (i | (gog) | Rem™
1 167.8242) 29.41 -13.76 15.65 4350 (-27.85| QP
2 237.4759| 2768 <10.83 16.85 4600 |-2915] QP
3 912.8619| 2463 1.40 26.03 4600 |-19.97| QP

Page:1 hitp://www atc-lab com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1156 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2480MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
700  dbuV/m
TR 7 T I 3. &% bop T 3 H Chein:
60
50
“n
30
20
b,
Y
m o
0.0
0000 40 50 &0 70 &0 00 400 500 8O0 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na MHz) | @Buvim) | (@B) | (@Buvim) | (@Buvim) | (aB) | P | (i | (gog) | Rem™
1 31.0705| 26.57 -8.39 18.18 4000 |[-21.82| QP
2 119.4360| 2362 1279 1083 4350 |-3267| QP
3 694 4174] 25.02 -1.88 2314 4600 |-2288| QP

Page:1 hitp://www atc-lab com
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1GHz - 18GHz
® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen, P.R China Fax +88-0755-26503396
Job No.: Igwade #1135 Polarization.  Horizontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/112/
Temp( ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2402MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
100.0  dOu¥/m B
R T T T P P —— i
%0 1
X
00
70
&0
50 i : ; Bl B 2
‘ » IR o B
“ : «»‘W"“’:‘“‘"%M“M*‘:’ resss E
‘.,J M :
30 Mttt VY
20
10.0
1000 000 2000 3000 5000 GOCO 7008 H00O SO0 18000 0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
No- | omrz) | (aBuvim) | (@B) | (dBuvim) | (@Buvim) | (aB) | P | e | wweg) | Reme
1 2402.000f 9366 -7.45 86.21 / / peak
2 16362.457| 9.34 4022 45 56 7400 |-2444| peak
3 16362.457| -1.25 4022 3897 5400 |-15.03] AVG

Page: 1 Jiveww atc-l m
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1136 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2402MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
1000 dOuV/m
T T T H T taitl
90
00 ) SRS RO UPIN SVAES SN SO S (YL SUVITSRTe e
P [
60 t
50 2
' ..WM“W' i
iaprriviantse e
) wm"‘w
W R ]
30 g Ao e
20
10.0 : : :
1000000 2000 J0ea 5000 GOOO 7008 S000S5900 18000 0MHz
Freq Reading Factor Result Limit |Margin Height | Degree
No- | mrz) | (aBuvim) | (@B) | (dBuvim) | (@Buvim) | (aB) | P9 | temi | wdeg) | Re™
1 2402.000| 86.89 -7.45 76 44 / / peak
2 14284.028f 7.99 4165 4564 7400 |-2436| peak
3 14284028 -384 41.65 37.81 5400 |-16.19] AVG

Page: 1 hitp:/Aeww atc-lab com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1138 Polarization.  Horizontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2441MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
100.0  dOuV/m
T H H T H | SR TH T T it
90 .
X
00
n
60
5 | ’ MW,,,.JL_
' s P S
4“0 ; M.bmw ¥ ey l
PVIY et
P‘"""'\'k“ '
W (oot
20
10.0
1000000 2008 J0ea 5000 G000 7000 A00O S900 18000 0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na (MHz) | @Buvim) | (@B) | (@Buvim) | (@Buvim) | (aB) | P | (i | (gog) | Rem™
1 2441.000f 9415 -7.35 86.80 / / peak
2 16127.689| 9.32 4008 49 .40 7400 |-2460| peak
3 16127.689| -1.58 40.08 38.50 5400 |-15.50| AVG

Page: 1 hitp:/Aeww atc-lab com
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8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1140 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2441MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
100.0  dOuV/m
T H H H T it
90
00 %
n
60 '
S0 : ; ' »a_mw“‘_‘ww—v
e R AN T
0 wan'.“w : 3
Y sl ] 9
J\Mw o ‘ 2
0 | W-\M
20
10.0 : :
1000000 2000 J0ea 5000 GOOO 7008 S000S5900 18000 0 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na (MHz) | @Buvim) | (@B) | (@Buvim) | (@Buvim) | (aB) | P | (i | (gog) | Rem™
1 2441.000f 87.32 -7.35 7997 / / peak
2 16504.954] 8.88 40.31 4519 7400 |-2481| peak
3 16504.954] -268 40.31 37863 5400 |-16.37| AVG
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Produkte
Products Page 21 of 36
B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1141 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2480MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
1000 dOuV/m
T T T H : TR taitl
90
1
00 - ORI WSRNITNE ATV RN, PPV LERECL JENY S SV0 SISO ST Ie
n
60
% s
: : P [
|M
@ .A»WM _ , T
- ,«.,&(‘\ 3 H
o~ '
0 MM*NM‘WM | {
; |
10.0 ‘ ‘
1000000 2000 J0ea 5000 G000 7000 A00O S900 18000 0 MHz
Freq Reading Factor Result Limit |Margin Height | Degree
No- | mrz) | (aBuvim) | (@B) | (dBuvim) | (@Buvim) | (aB) | P | temi | wdeg) | Re™
1 2480.000f 87.84 -1.37 80.47 / / peak
2 17038.146f 8.00 41.85 4985 7400 |-2415| peak
3 17038146 -2.47 41.85 3938 5400 |-1462| AVG
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Produkte
Products Page 22 of 36
B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Sclence & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1142 Polarization.  Horizontal
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/12/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT: Bluetooth remote shutter Engineer Signature: LGWADE
Mede: TX 2480MHz Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note:
1000 dOuV/m
T T T H T taitl
90
X
B e i e e e S S S S f S S P R m i p e o st i o o BT A e s e S ame B i b o e S e i i
n
60 '
v 2
» i ""“MMJL*”
-'...anv .ﬂ\-—w
i M»MW s :
30 fu pmihatbsihigpident Y adid
20
10.0 ‘ : :
1000000 2000 J0ea 5000 GOOO 7008 S000S5900 18000 0 MHz
Freq Reading Factor Result Limit |Margin Height | Degree
No- | mrz) | (aBuvim) | (@B) | (dBuvim) | (@Buvim) | (aB) | P | temi | wdeg) | Re™
1 2480000 9429 -1.37 86.92 / / peak
2 16174372 954 4010 4564 7400 |-2436| peak
3 16174.372f -1.36 4010 3874 5400 |-15.26] AVG

Page: 1 hitp:/Aeww atc-lab com
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18GHz - 26.5GHz

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan New Material Port Keyuan R, Tel+86-0755-26503280

Science & Industry Park Manshan Shenzhen, P R.China Faoc+88-0755-26503306
Job No..  Igwade #1145 Faolarization:  Verfical
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test item: Radiation Test Date: 16/08M12/
Temp. [ CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remate shutter Engineer Signature.  LGWADE
Mode: TX 2402MHz Distance:  3m

Model MS-MTRIET10
Manufacturer: Country Mate Technology Ltd

Mate:
20 diuim
limit1:
B0
70
B0
50 wM&WW*.M+M.w,JWMMMMﬁWM—“M
“ b
]] 1
20
L1} |
0o
1 Gl 0 ol 2RE0 [ MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
s (MHz) [dBuV/m) (dB)} | (dBuvim) | (dBuvim) | (dB) Detectar | "oy | (dog | Remark
1 26387495 3400 16.87 a0.9v 7400 (-23.03| peak
2 26387 495 2347 16.97 4044 S400 [-13.56 AVG
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A TUVRheinland®

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296

Job Mo lgwade #1146 Palarization:  Horizontal
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test item: Radiation Test Diate: 16/0EM 2
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2402MHz Distance: 3m
Model ME-MTRIBT10
Manufacturer: Country Mate Technolegy Lid
obe:

0.0 diusm

limit1:

a0

T

&0

50 ,M-Mbw—mf_mmrwhwm"-awmwhwpuwuwmawk

© H

0

20

10

0w

12000 000 068 2RE (1 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=
Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 26345.703| 3377 16.50 5027 400 [-23.73) peak
2 26246703 2289 16.80 3939 5400 |-1461| AVG
Fage: 1 Jhvwewew ato-lab com
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296

Jab Mo lgwade #1147 Palarization:  Horizontal
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test itern:  Radiation Test Date: 16/0EM2/
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2441MHz Distance: 3m
Model ME-MTRIBT10
Manufacturer: Country Mate Technolegy Lid
Mote:

0.0 diu¥Sm

limit1:

80

70
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T e g i MMNﬁWMW%mMMIWH-WMm%ﬁLHJh
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0

20

10

o

12000 000 e ZRAD [ MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=

Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 28316.150 34.48 16.50 50.98 400 |(-23.02| peak
2 26316150 2378 16.50 4028 S400 [-13.72( AVG
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296
Job Mo lgwade #1143 Palarization:  Vertical
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test itern:  Radiation Test Date: 16/0EM2/
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2441MHz Distance: 3m

Model MS-MTRIET10
Manufacturer: Country Mate Technolegy Lid

Mate:
a0.0  dbudm
limit1:
a0
T
(=i}
50 o) AoV, T et e o o el S T e S i N e R S g A i o W e AP I N i m'\"ﬂ"\.m'f'"
&0
an
20
10
0
16000 000 Anoa 2RED0 0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=
Ha. {MHz (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 26367.091 33.96 15.99 50.95 7400 (-23.05| peak
2 26367.0a1 2312 16.99 4011 5400 |[-13.89 AVG

Fage: 1 Jhvwewew ato-lab com
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A TUVRheinland®

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg, A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhan PR .China

Site: 28 Chamber

Tel+86-0755-26503290
Fax +86-0755-26003386

Jab Mo

lqwads #1149
Standard: FCC Class B 3M Radiated

Falarization:  Verfical
Pawer Source: DC 3V

Test item: Radiation Test Diate: 16/0EM 2
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2480MHz Distance: 3m
Model MS-MTRIET10
Manufacturer: Country Mate Technolegy Lid
obe:

0.0 diusm

limit1:

a0

T
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|
50

i T e e T e e B B e L PR R T -'l‘v'a""'-

&0 F

a0

20

10
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1 Ha08 0060 T PHAM [ MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=
Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 26163.916| 33.55 17.12 =T 7400 [-23.33( peak
2 26163916 2268 17.12 3881 5400 |[-1419( AVG
Fage: 1 Jhvwewew ato-lab com
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296
Jab Mo lgwade #1150 Palarization:  Horizontal
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test itern:  Radiation Test Date: 16/0EM2/
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2480MHz Distance: 3m

Model MS-MTRIET10
Manufacturer: Country Mate Technolegy Lid

obe:

900 Al
limit1:

B, e g L i i e s L AP i 3 P L L sy vl ;ww.guﬂ_m_._#w—-ﬂ_ﬁ'*ﬂ*"

2
o

&0
an
20
10
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16000 000 Anoa 2REO0 0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=
Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 26346.703| 3450 16.50 51.00 7400 (-23.00| peak
2 26345 703 2368 16.50 4018 5400 |[-13.82( AVG
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Appendix B.2: Test Plots of Band Edge (Radiated)

Low Channel

B ACCURATE TECHNOLOGY COQ., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290

Scierce & Industry Park Manshan Sherzhen, PR China Fape +86-0755- 26503206

Job Mo Igwade #1137 Palarization:  Vertical
Standard: FCC (Band Edge) Pawer Source: DC 3V
Test item: Radiation Test Diate: 16/0EM1 2/
Temp.( ClHum. (%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature: LGWADE
Mode: T¥ 2402MHz Distance:  3m
Model MS-MTRIET10
Manufacturer: Country Mate Technology Lid
Mote:

MO Al

limit1:
limii 2 —
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50
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B P e, B oy T T o T Pttt g i g e 1
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20
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2310000 23800 MHz
Frag. FReading Factor Result Lirmit Margin Height | Degre=

. (MHz) | (@Buvim) | (aB) | (dBuvim) | (dBuvim) | (@8) | oo | iemb | ideg | R
1 2313.360| 4453 -1.81 3682 7400 | -37.18| peak
2 2313360 3358 «7.81 2577 5400 |[-28.23) AVG

Fage: 1 Shweeew atc-lab com
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg, A Changyuan MNew Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296

Job Mo lgwade #1138 Palarization:  Horizontal
Standard: FCC (Band Edge) Pawer Source: DC 3V
Test item: Radiation Test Diate: 16/0GA 27
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2402MHz Distance: 3m
Model ME-MTRIBT10
Manufacturer: Country Mate Technolegy Lid
Mote:

0.0 diu¥Sm

limit1:
limit2 —
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20
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2310 D0 00 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=

Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 2313360 4403 -FB1 36.22 400 |[-37.78| peak
2 2313360 33.25 -F.81 25 44 5400 |[-2856 AVG
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High Channel
B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg, A Changyuan New Material Port Keyuan R, Tel+86-0755-26503290
Science & Industry Park Manshan Shenzhen, P R.China Faoc+88-0755-26503306
Job No..  Igwade #1143 Falarization:  Horizontal
Standard: FCC (Band Edge) Pawer Source: DC 3V
Test item: Radiation Test Date: 16/0GM12f
Temp.( CMHum.(%) 23 C/48 % Tirne:
EUT: Bluetooth remate shutter Engineer Signature.  LGWADE
Mode: TX 2480MHz Distance:  3m
Model MS-MTRIET10
Manufacturer: Country Mate Technology Ltd
Mote:
0.0 dDusSm
limit1:
limit2 —
80
Fl
60
50
o &
4 Mﬂm.w‘mwm&qhuw;wmm.meM‘uh
0
20
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0.0
2883 K00 ZR000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
s (MHz) [dBuV/m) (dB) | (dBuvim) | (dBuVim) | (dB) Detectar | "oy | (dog | Remark
1 2483 797 42.50 -r.38 4212 400 [ -31.85| peak
2 2483797 3878 7,38 31.40 5400 | -22.60) AVG
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A TUVRheinland®

ACCURATE TECHNOLOGY CO., LTD.

F1 Bldg, A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhan PR .China

Site: 28 Chamber

Tel+86-0755-26503290
Fax +86-0755-26003386

Job Mo lgwade #1144 Palarization:  Vertical
Standard: FCC (Band Edge) Pawer Source: DC 3V
Test item: Radiation Test Diate: 16/0GA 27
Temp. [ CMHum.(%) 23 C/48% Tirne:
EUT: Bluetooth remote shutter Engineer Sigrature:  LGWADE
Mode: TX 2480MHz Distance: 3m
Model ME-MTRIBT10
Manufacturer: Country Mate Technolegy Lid
obe:
0.0 diu¥Sm
limit1:
limit2 —
80
70
&l
50
0 |5
] \VWJ‘“fhbh-htr.W“,\HMWJMWMMWWFN.HH;WU%{MH
» |
20
10
o
2482 KO0 FROBD MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=
Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 2483.845| 4588 -1.38 3848 74000 [ -35.52) peak
2 2483845 3494 -7.38 27 56 5400 | -26.44) AVG
Fage: 1 Jhvwewew ato-lab com
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Appendix B.3: Test Plots of Radiated Emission

C Mode
B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1.Bldg, A Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park Manshan Sherzhen, PR China Fa +86-0755-26503296

Job Mo Igwade #1157 Paolarization Horizontal
Standard: FCC Class B 3M Radiated Power Source. DC 3V
Test itern:  Radiation Test Date: 16/0EM2/
Temp( CMHum.(%) 23 C/48% Tirne:
EUT: Blustooth remate shutter Engirear Signature:  LGWADE
Mode: on Distance:  3m
Model MS-MTRIET10
Manufacturer: Country Mate Technology Lid
Maote:

0.0 dDuvm

: T lmina:
L1
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il
&0
il 4
H e
: : H'..Jﬁ'-'ﬂ" Ia#
pyes : ; Y :
oo :
0000 40 &0 &0 70 80 00 M0 500 GO0 OO 10000 MHz
Frag. Reading Factor Result Lirmit Margin Height | Degre=

. {MHz) (dBuvim) | (dB) | {(dBuvim) | [dBuvim) | (dB) Detectar | “tcmp | fdeg) | Remerk
1 342760 2455 .51 15.04 4000 |[-2498( QP
2 121.9754| 2404 -13.02 11.02 4380 |[-3248| QP
3 TS0.1082| 2525 =1.03 2422 4500 [-21.78] aP

Fage: 1 Wik ac -lab. com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R China Fax +86-0755-26503396
Job No.: Igwade #1158 Polarization.  Vertical
Standard. FCC Class B 3M Radiated Power Source. DC 3V
Test item: Radiation Test Date: 16/03/112/
Temp{ ClHum.(%) 23 C/48 % Time:
EUT:  Bluetooth remote shutter Engineer Signature: LGWADE
Mede: On Distance: 3m
Model NS-MTRIBT10
Manufacturer: Country Mate Technology Ltd
Note.
700  d0uV/m
I I L T 555 ) H 3 H it — |
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50
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Pty f i
0 M W‘M‘W ‘M"“%WA
0.0
0000 40 50 G0 20 B0 300 40 500 OO 700 10000 MHz
Freq Reading Factor Result Limit  |Margin Height | Degree
Na (MHz) | @Buvim) | (@B) | (@Buvim) | (@Buvim) | (aB) | P | (i | (gog) | Rem™
1 31.3892] 26.28 -5.48 17.80 4000 (-2220| QP
2 967749 25.20 <13.80 11.40 4350 |[-3210( QP
3 909 6666 2429 134 2563 4600 |[-20.37| QP
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg, A Changyuan MNew Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296
Jaob Mo lgwade #1159 Palarization:  Vertical
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test item: Radiation Test Diate: 16/0GA 27
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT:  Bluetoath remate shutter Engineer Sigrature:  LGWADE
Mode: On Distance: 3m
Model ME-MTRIBT10
Manufacturer: Country Mate Technolegy Lid
Mote:
0.0 diu¥Sm
limit1:
limit2: —
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e
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s gl s te s
B Proprmabifi bttt i
20
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1M DN 200 ] Al SO0 GOOOD MHz
Freq. Reading Factor Result Limit  [Margin Height | Degre=
Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 ar16.644| 4332 1.2F 44 559 400 |[-29.41| peak
2 5716.644| 3556 127 36.83 5400 (1717 AVG
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg, A Changyuan MNew Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen B R China Fa +86-0755- 26503296

Jab Mo  lgwade #1160 Palarization:  Horizontal
Standard: FCC Class B 3M Radiated Pawer Source: DC 3V
Test itern:  Radiation Test Date: 16/0EM12f
Temp.( CMHum.(%) 23 C/48% Tirne:
EUT:  Bluetoath remate shutter Engineer Sigrature:  LGWADE
Mode: On Distance: 3m
Model ME-MTRIBT10
Manufacturer: Country Mate Technolegy Lid
Mote:

0.0 diu¥Sm

limit1:
limit2 —
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Freq. Reading Factor Result Limit  [Margin Height | Degre=

Ha. MHz) (@Buvim) | (dB) | (d@uvim) | (dBuvim) | (aB) | D | emb | ey | e
1 9E55.516| 43350 1.2F 44 77 400 |(-29.23| peak
2 HERS 516| 3468 127 35.95 5400 |[-18.05) AVG
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